



GroupeCTTGroup

Textiles

Division

CERTIFICATE OF TEST

No 4881-002T-1A-certificate

We hereby declare that the item described below
has been tested by the CTT Group laboratories

ANSI/ISEA 107-2020: American National Standard for High-Visibility Safety Apparel – Retroreflective Material

Material Identification: 3M™ Scotchlite™ Reflective Material: 8910 Silver Fabric

Company Name: 3M

Test report #: 4881-002T-1A

Contact Person: Mrs. Katie Aune

Date tested: December 15, 2020





GroupeCTTGroup

Textiles

Division

SUMMARY OF TEST RESULTS

No 4881-002T-1A-certificate

Test /Method	Section	Pass / Fail or NA
Retroflection, as received	10.3	Pass
Retroreflecion, after abrasion	9.1 and	Pass
	10.4.1	Pass
Retroreflecion, after flexing	9.1 and	Pass
	10.4.2	Pass
Retroreflecion, after folding at cold temperatures	9.1 and	Pass
	10.4.3	Pass
Retroreflecion, after exposure to temperature variation	9.1 and	Pass
	10.4.4	Pass
Retroreflecion, after washing ISO 6330 6N-F: 50 cycles	9.1 and	Pass
	10.4.5	Pass
Retroreflecion, after dry cleaning (20 cycles)	9.1 and	Pass
	10.4.5	Pass
Retroreflecion, in rainfall	9.1 and	Pass
	10.4.6	Pass

Marion Zech

Certificate authorized by:

Marion Zech, Project Leader, CTT Group

This declaration applies to the particular sample tested and to the specifics tests carried out as dated and detailed in the report referenced above. It does not signify any measure of approval, certification, supervision, control or surveillance by CTT Group (Canada) to this or any related product.